


 
 
 
 
 
 
 
ITEM QUAN PC. NO.   DESCRIPTION  
1 1 41-1714   Pulley incl. Item 2  
2 2 2-01-9306   Soc Hd Setscrew 5.16-18x3/8 
3 1 41-2491   Shaft Seal 
4 6 2-01-0110    Hex Hd Screw 1/4-20 
5 6 2-61-0000   Steel Washer 
6 1 41-2515   O-ring  #237 
7 1 61-8611   Adapter Flange    
8 32 2-01-0520   Hex Hd Screw 3/8-16x1-1/4 
9 1 2-01-0532    Hex Hd. Screw  3/8-16 x 2 
10 1 61-8612    Bulkhead Clamp, NW50  
11 28 2-61-0571   Steel Washer 3/8x5/8x.071 
12 1 61-8613   Centering Ring NW50 w/Screen  
13 1 61-8610   72 deg Elbow NW50 
14 8 2-01-0316                 Hex Hd Screw 5/16-18x1        
15 20 41-2363   Washer 
20 1 41-2482   O-ring #349 
21 1 41-1702   Large End Plate 
22 2 41-1136   Plug    
23   2 41-1137   Washer                    
24 2 41-2397   Thrust Spacer                    
25 4 2-00-2704   Fil Hd Screw 10-32x1/4      
26 1 41-1700   Large Ring                           
27 1 41-2508     Inner Plate For conversion Valve           
28 1          41-1504   Valve Spring Unit 
29 4 2-01-6308   Soc Hd Screw 5/16-18x1/2 
30 1 41-1505   Bellow Valve Unit 
31 1 41-1507   O-ring  #235 
32 1 41-2492   Conversion Valve Cover 
33 4 2-01-6312   Soc Hd Screw 5/16-18x3/4 
34 1 41-2567   Exhaust Valve 
35 4 41-2507   Exhaust Valve Spring 
36 1 41-1707   Valve Cover 
37 4 41-2485   Spring Retainer 
38 4 41-2509   Long Extension Rod 
39 1 41-1727   Chimney 
41 1 41-2493   Buffle Plate 
42 4 2-61-3100   Steel Washer 1/4 Size 
43 1 41-1747   Replacement Element For Filter 
44 1 41-1728   Oil Case 
45 2 41-3753   Oil Sight 
50 1 41-2517   Gasket 
 
 
 
 
 
 

 
 

 
 
 
 

 
 
ITEM QUAN PC. NO.  DESCRIPTION  
51 2 2-01-0332   Hex Hd Screw 5/16-18x2 
55 1 41-1746   Exhaust Filter incl. Item 93 
57 9 2-01-0352   Hex Hd Screw 5/16-18x3-1/4 
58  2 41-1710    Leg 
59 2 41-1724   Large Vane 
60 6 41-2952    Vane Spring 
61 2 41-1709   Large Spring Holder 
62 1 41-1725   Large Rotor 
63 2 41-2514    Wodruff Key 
64 1 41-2403   Shaft 
65 1 41-2473   Large Key 
66 1 41-1701   Center Plate 
67 1 61-8510   Plug 1/4 NPT 
68 1 2-01-0580        Hex Hd Screw  3/8-16x5 
69 1 41-1704   Small Ring 
70 1 4-40-2000   Steel Ball 5/8 Dia 
71 1 41-1719        Cone Spring            
72 1 41-0491   Aluminum Washer               
73 1 41-1708   Exhaust Valve Cap 
74 2 41-2392   Small Vane, Metal 
76 1 41-2471   Small Spring Holder  
77 2 4-21-3901   Dovel Pin 7/16 Dia x3 
78 1 41-2405   Small Rotor 
79 1 41-2409   Small End Plate 
80 2 41-0374   Pipe Plug 1/8 NPT 
81 1 2-01-0364   Hex Hd Screw 5/16-18x4 
82 1 41-2521     Ball Check Plug 
83 1 4-40-0800   Steel Ball 1/4 Dia 
84 1 41-1713   Connecting Tube 
85 1 41-2757     Lock Nut 
86 1 41-1712   Regulating Rod 
87 1  41-2498   Regulator Knob 
88 1 41-2470   Shaft End Cap 
89 6 2-01-6112   Soc Hd Screw 1/4-20x3/4 
91 2 41-2402   Retaining Ring 
92 1 41-1722   Drain Cock 
94 4 2-01-0312   Hex Hd Screw 5/16-18x3/4 
*  1-99-5282   Sealant 6cc 
** 1 70-1003   Hinged Clamp NW50 
** 1 70-1007   Centering Ring Assy. NW50 
** 1 70-1071   Hose Adapter NW 50 
 
**       Parts  supplied  with  the Pump but not shown  
 
      67-0893  sheet 1 of 2 

       Rev.7-1998 
 

PARTS LIST 
MODEL 1375 VACUUM PUMP 


